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TEST REPORT
MERS: 25201903740 Fem FHE2HW
Report No: Page 2 of 6
T o 24 R TG Z X RT
Name of sample FLOOR TILES Nomi:ﬁt;l size (N) B >R [ i
RIEFFE EoF T3 THERS
Nature of the surface Glazed (GL) Work size (Sw) 800mm>800mm>10.8mm
0 =kt S e
%5 BIa, BRI Feihfd W L]
Grou Group B I a, rectified tiles Description of Samples The samples are sound, intact
P P ¥ p p and fit for test.
FEmbric _ FEmEE 30 &
Mark of samples Quantity of samples 30 Pieces
1L T 24 U B E bR B
L BB AR AT RSO A4 TETEE W3-5 S48
3] W3-5#,A4 HALL,
?ﬁiﬁi FOSHAN SUNVIN Adfetﬁs%f{zﬂgﬁléant INTERNATIONAL CERAMICS
pp CERAMICS CO.,LTD. pp EXHIBITION CENTER,JIHUA SI
ROAD,FOSHAN,GUANGDONG,
CHINA.
ZFREA R : SRR _
Telephone of applicant 86-13595812545 Fax of applicant
FE A SIEUE R R B BEEHE
Source of Samples Samples selected by applicant Received on 02/09/2019

Conclusion of Test

RIHKIE ISO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking
Test Standard Annex G Dry-pressed ceramic tiles with low water absorption E, <0,5 % Group B I a
RIS FERZAR T TR B R 104 RAFA 150 13006:2018 FRAEH IR G FIRE.

The results conform to the requirement of Annex G of standard ISO 13006:2018 with
respect to the test items.

R0 AL 2 5
Stamp of Test Unit

Hudb: AR B LRI X e A — B
A (R R3S O+ /B

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

BRI EMEER TR Kuiqiyi Road, Chancheng District,
Address of Test Foshan, Guangdong, China (528000)
Unit HLE (Tel): 86-757-83960558

86-757-83827991
f£H (Fax): 86-757-83827971
BE% (E-mail): fsigte@163.com
Mak Curl): http://www.fsigte.com/

=

Notes

1. ﬁ{ﬂEﬁﬁiﬁuﬂfﬁM A RENEE R AR T S SR B IR & IR AR TR X 5%
Al inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.

2. REALREFEET, TERSLHARE

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. ARENAFERRNER.

The results in this report apply to the samples only.
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Report No: Page 3 of 6

ZFCE L B

Remark of applicant

ff# Brand: SUNVIN

EFERAL TRBERTIRMERAR

Manufacturer: GUANGDONG BODE FINE BUILDING MATERIAL CO.,LTD.
HEFERAr b REHLT KR A EE T REK

Address of Manufacturer:LUBAO INDUSTRY DEVELOPMENT ZONE,SANSHUI DISTRICT,FOSHAN CITY,GUANGDONG
PROVINCE, CHINA

A
Photo of Samples
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ISO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking
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#G1
Annex
G
Table
G1

RF MR R &

Dimensions and surface quality

KEMREE

Length and Width
FBIREAFHR AN T TERSTH
V2

The deviation.of the average size for each
tile ( 4 sides) from the work size

1SO10545-2:2018

+0.3%

-0.02%~0

+1.0mm

-0.Imm~0

BB

Thickness

BT BB 1 S E AR T TAER
R K eV R 2

The deviation of the average thickness of
each tile from the work size thickness

1SO10545-2:2018

+5%

-0.3%~+1.0%

=0.5mm

0~+0.Imm

WEE

Straightness of sides

X T TAERS s A RV fhzE

The maximum deviation from
straightness related to the corresponding
work sizes

1SO10545-2:2018

+0.3%

-0.01%~+0.01%

+0.8mm

-0.Ilmm~+0.1lmm

ERAE

Rectangularity

X F TAERS K o fmz

The maximum  deviation from
Rectangularity related to the
corresponding work sizes

[SO10545-2:2018

+0.3%

-0.02%~+0.02%

-0.2mm~+0.1mm

RETEE: BAAikmE

Surface flatness: The maximum deviation

from flatness

a)Rf Tt TAR RHFE i3 ki p ot
TR

a) centre curvature, related to diagonal
calculated from the work size:

[SO10545-2:2018

=0.4%

+0.06%~+0.08%

+1.8mm

+0.7mm~+0.9mm

b)Xf T B T AR R R 1L %5 dh A
b) edge curvature, related to the
corresponding work sizes;

ISO10545-2:2018

+0.4%

+0.10%~+0.12%

+1.8mm

+0.8mm~+1.0mm

o)Xt FlF TR IR fknnd
i B

¢) warpage, related to diagonal calculated
from the work size.

ISO10545-2:2018

+0.4%

+0.04%~+0.05%

+1.8mm

+0.4mm~+0.6mm

REFE
Surface quality

ISO10545-2:2018

EAH 95%MERTEIX

R B BRPE

A minimum of 95% of the

tiles shall
visible defects
vertically at 1.0m.

be free from

inspected

100%
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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TEST REPORT
MERS: 25201903740 Fe6eW HBESH
Report No: Page 5 of 6
1SO 13006:2018 Ceramic tiles — Definitions, elassification, characteristics and marking
X e L RS ER BIELER HE
Clause Properties Test Method Requirements Results Verdicts
= G ﬁﬂjfjg roperties
Annex | BRK E<0.5% 0.06% P
= s
B BRAS ISO 10545-3:2018
Table Water absorption EAMEAKRT 0.6% .
Gl Percent mass fraction Individual maximum 0.6% 0.03%~0.07% P
BRI EN o -
Breaking strength, in N ISO 10545-4:2019 21300 3162 P
BT (N/mm’) EHE =35
Modulus of rupture, in N/mm? Minimum 35 — N/A
ANE TR R E> 3000N [P & ISO 10545-4:2019 :
Not applicable to tiles with breaking BAME=32
xl ol — N/A
strength > 3000N Individual minimum 32
i 5
?r‘ﬂn?iii ifsﬁfji. Coefficient of 5O 105953 M st R 0.88 —
o ' 1996/Cor.1:1997 Test method available :
restitution (COR)
o 2 AR5 R 3% B
Abrasion resistance ) Report abrasion class Class 3
FI 4 1 (076 il 1) 9 o i B 12 ISO 10545-7:1996 T
Resistance to surface abrasion of glazed 5 1 P e 1500 —
tiles intended for use on floors Report cycles passed
LHERIKRE: FiE~100C
i i oY L ke
Coefﬁc'len.t of linear  thermal 1SO 10545-8:2014 MR A % 5.4X105C o
expansion: Test method available
from ambient temperature to 100°C
, FEREIRIE, X
iR . MG R e
-0-2 ez 2 iy 2 .
Thermal shock resistance RO 103542013 Test method available ﬁ-%{.—k.géﬂ
Fully resistance
R EZH/(mm/m) N Ty mEmIgER
Moisture expansion, in mm/m 150 10545-10:1995 Test method available Sl T
ORBE: 7 it R T s e
: . . . I1SO 10545-11:1994 . A AL E P
Crazing resistance: glazed tiles Required ]
S Fully resistance
= g | Py
PivkiE 1SO 10545-12: 7 I I T i i ﬁz;;;:g{g{ p
Frost resistance 1995/Cor1:1997 Required e
Fully resistance
LR
Chemical properties
s Hette
Resistance to staining
a)sE i o I B4R e MEF 3 & 54
a) Green staining agent in light oil B2 a0 Minimum Class 3 Class 5 P
b)&E it T 4L BT B4l p— AMEF 3 & 5%
b) Red staining agent in light oil 150 10540:14:2115 Minimum Class 3 Class 5 F
c) 13g/L B g — METF 3% 54
¢) lodine. 13g/L solution in alcohol 150 10543-14:2015 Minimum Class 3 Class 5 d
dyEh R TMETF 3 % 5%
d) Olive ol 150 312018 Minimum Class 3 Class 5 ;
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FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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TEST REPORT
MERST: 25201903740 koW Fem
Report No: Page 6 of 6
ISO 13006:2018 Ceramic tiles — Definitions, classification, characteristics and marking
&K i1 R T =R LB ST Hise
Clause Properties Test Method Requirements Results Verdicts
e 4022 1 i
Mz G ﬂ: :
£G1 Resistance to chemicals
~ | EREEL ARk 2
Annex - . i .
G Resistance to household chemicals and swimming pool salts
H‘:p‘ AL | ) :'=* e 33 3Tk :
Table | @ FEAFR ﬁ_{tmﬁ& 100g/L o TEF B
GI a) Household chemicals: Ammonium |ISO 10545-13:2016 ki B A P
chloride. 100g/1. i
by kit b2 RE AR, 20mg/L FET B
b) Swimming pool salts: Sodium |ISO 10545-13:2016 it B A P
hypochlorite solution, 20mg/L '
i fH 4% P R A B
Resistance to low concentrations of acids and alkalis
] 145 [ N2 7 W 2
0,
2) 39BN ISO 10545-13:2016 | Manufacturer to state LB -
a) Hydrochloric acid solution, 3% (v/v) . ;
classification
— s 1 o 7 W S 2
b) ﬁ-%&‘e‘.{“ﬁ' !OO”/L ISO 10545-13:2016 Manufacturer to state LA —
b) Citric acid solution. 100g/L . .
classification
_ il 12 g 7 7 I 254
¢} SR, 30/ 1SO 10545-13:2016 r\jil:llfajci::r?ftﬁe LB e
¢) Potassium hydroxide, 30g/L : nutacHirer t
5 classification
i iy ¢ P R R
Resistance to high concentrations of acids and alkalis
a) 18%EhBRIA T (v/v) - RER LR
45-13:2 —
a) Hydrochloric acid solution. 18% (v/v) 150 104132016 Test method available e
b) 5 %F, BEHEWL(v/v) s (R L et
-13:2
b) Lactic acid, 5 % (v/v) WOIMS-BRAG | s irmiad snailable HB A
c) HEILMFEM, 100/L &R LR =
545-13:2 HB —
c) Potassium hydroxide. 100g/L. 150 10545-13.2015 Test method available =
REELE K
Lead and Cadmium release ‘?
a)gh i i/ (mg/dm?) e e s R R V4
> 5-15: <0. F—
a) Lead release, in mg/dm~ IS0 10345131903 Test method available v
b)#E¥ 1 B/(mg/dm?) _— i R B R
5 -15: <0. —
b) Cadmium release. in mg/dm* 150 10545151995 Test method available "

[HiE135 80 Possible test case verdicts

1. P(ass) :

b Test item does meet the requirement.

2.F(ail) : NG Test item does not meet the requirement.
3. —: KRHHTHEIE Verdict was not carried out.
4.N/A : ANIEH] Test case does not apply fo the test item.

FFk ddkk

4%5 & End of Test Report
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